



Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :  
American National Standards Institute      Hong Kong Association for Testing, Inspection and Certification Limited  
American Society for Testing and Materials      Hong Kong Toys Council  
British Standards Institute



**Issuing Laboratory:**  
**Intertek Testing Services Hong Kong Ltd.**

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.

**TEST REPORT**

NUMBER:      HKGH00949368

APPLICANT:    INTEX SYNDICATE LIMITED  
                  RM 802 HARBOUR CTR TOWER II  
                  8 HOK CHEUNG ST  
                  HUNGHOM  
                  KLN HK  
                  ATTN: TOM LAM

DATE:      Dec 22, 2009

**SAMPLE DESCRIPTION:**

THREE (3) PIECES OF SUBMITTED SAMPLE SAID TO BE :  
ITEM NAME                   : Y-BALL.  
ITEM NO.                     : YB61BLU.  
BUYER                        : CREATIVE WHACK.  
COUNTRY OF ORIGIN        : CHINA.



\*\*\*\*\*


**TESTS CONDUCTED:**

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

\*\*\*\*\*

TO BE CONTINUED

PREPARED AND CHECKED BY:  
FOR INTERTEK TESTING SERVICES HK LTD.

  
TAM, HON SAN HENSON  
TECHNICAL SUPERVISOR  
HOKLAS APPROVED SIGNATORY

  
FUNG, YAN KIN KENNY  
ASSISTANT MANAGER  
HOKLAS APPROVED SIGNATORY







Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of:  
American National Standards Institute      Hong Kong Association for Testing, Inspection and Certification Limited  
American Society for Testing and Materials      Hong Kong Toys Council  
British Standards Institute

**Issuing Laboratory:  
Intertek Testing Services Hong Kong Ltd.**

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.



**TEST REPORT**


NUMBER:      HKGH00949368

**CONCLUSION:**

<u>TESTED SAMPLES</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLES	U.S. CFR TITLE 16 (CPSC REGULATIONS) FOR PART 1500.3(c)(6)(vi) FLAMMABILITY TEST ON RIGID AND PLIABLE SOLIDS	PASS
TESTED COMPONENT OF SUBMITTED SAMPLES	U.S. CODE OF FEDERAL REGULATIONS TITLE 16 CFR 1303 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS
	U.S. CONSUMER PRODUCT SAFETY IMPROVEMENT ACT 2008 TITLE I, SECTION 101 FOR TOTAL LEAD CONTENT IN SURFACE COATING	PASS

\*\*\*\*\*

PREPARED AND CHECKED BY:  
FOR INTERTEK TESTING SERVICES HK LTD.

  
TAM, HON SAN HENSON  
TECHNICAL SUPERVISOR  
HOKLAS APPROVED SIGNATORY

  
FUNG, YAN KIN KENNY  
ASSISTANT MANAGER  
HOKLAS APPROVED SIGNATORY







Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of:

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Issuing Laboratory:**

**Intertek Testing Services Hong Kong Ltd.**

Hong Kong Accreditation Service (HKAS) has accredited this laboratory under Hong Kong Laboratory Accreditation Scheme (HOKLAS) for specific laboratory activities as listed in the HOKLAS Directory of Accredited Laboratories. The results shown in this report were determined by this laboratory in accordance with its terms of accreditation. This report shall not be reproduced unless with prior written approval from this laboratory.



**TEST REPORT**

NUMBER: HKGH00949368

**TESTS CONDUCTED**

**1 FLAMMABILITY TEST**

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1500.44 FOR RIGID AND PLIABLE SOLIDS.

SAMPLE	IGNITION POINT	BURN LENGTH (INCH)	TIME (SEC)	BURN RATE (INCH/SEC)	LIMIT (INCH/SEC)
Y-SHAPED MAGNETIC	EDGE	0.5	60	0.01	0.10

THE TOY SAMPLES AND ITS ACCESSORIES WERE TESTED, THE ABOVE RESULT ONLY SHOWED THE MOST SEVERE BURN RATE.

DATE SAMPLE RECEIVED : DEC 15, 2009  
TESTING PERIOD : DEC 15, 2009 TO DEC 18, 2009

**2 TOTAL LEAD (Pb) CONTENT IN SURFACE COATING**

AS PER STANDARD OPERATING PROCEDURE FOR DETERMINING LEAD (Pb) IN PAINT AND OTHER SIMILAR SURFACE COATINGS (APRIL 26, 2009), TEST METHOD CPSC-CH-E1003-09 WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

RESULT : LESS THAN 10ppm

LIMIT : 90ppm

ppm = PARTS PER MILLION

TESTED COMPONENT : COATINGS ON PAPER SHEET (INSTRUCTION BOOK).

DATE SAMPLE RECEIVED : DEC 15, 2009  
TESTING PERIOD : DEC 15, 2009 TO DEC 18, 2009

\*\*\*\*\*  
END OF REPORT

